TABLE OF CONTENTS

LAURIER

ITEM PAGE
13l Bl D BiIe oo et s s i 2 58 vt mmm: o o et 03:01
20 FEs Bl POME s s st st L e i 03:05
611 Hub & Spindle-----—oo o ____________________ 03:10:
LCRAL FE TUIE oo s s nsesossin i s 5555 s oS i amtonscs i 03:15:
Auto Fold----eem oo ___ 03:20-
WEITE DA v s bttt o st oo S S S e 03:25:
13 Ft. A-Frame Hydratlios——eemsm o m e s 03:30:
20 Ft. A-Frame HydraulieS--mcccomoco oo __ (0% s 354
31/2" x 16" Cylinder--—--- e o m oo 03 40
4" x 16" Cylinder (optional )eeecemcocmmm ool 03:45:

Packer ASEBMDE o - s tim oo o o s o G505 s 55 03

50:



ISFT. A-FRAME

LAURIER

03:01:0I



LAURIER

rITEM PART NUMBER DESCRIPTION N2
1 B5Cc1032pP Bodt S5/8% x 2% 4
2 20001 15" Frame Axle 1
3 20002 15" Left A-Frame Hitch 1
4 BSCOB24P Bolt 1/2" x 1 1/2" 4
5 20004 Cross Plate 1
6 92003 Serial Number Plate 1
7 LN5CO8P Locknut 1/2" 4
8 NSC16P Nut 1" YA
9 W16P Lockwasher 1" 2
10 10022 Bolt on Hitch 1
11 |B5C16120°P Bolt 1" x 7 1/2" 2
12 120003 15' Right A-Frame Hitch 1
13 (91025 9.5L x 6 ply c/w 6" Wheel Rim *
91026 9.5L x 6 ply c/w 8" Wheel Rim ¥
91027 11L x 6 ply e¢/w 8" Wheel Rim *

14 |NSC10P Nut 5/8" 4
15 |W10P Lockwasher 5/8" 4

*As Required
_ y

03:01:02



LAURIER 20FT. A-FRAME

03:05.0I



LAURIER

ITEM |PART NUMBER DESCRIPTION N2
1 20010 20' Right A-frame Hitch Tube 1
2 B5C0872P Bolt 1/2" x 4 1/2" 4
3 20008 20' Frame Axle 1
4 20009 20" Left A-Frame Hitch Tube 1
5 B5C1028P Bolt 5/8" x 1 3/4" 20
6 W10P Lockwasher 5/8" 20
7 N5C10P Nut 5/8" 20
8 20011 A-Frame Cross Member 1
9 20013 20' Right A-frame Hitch 1
10 | 20014 A-Frame Cross Angle 1
11 92003 Serial Number Plate 1
12 | 20012 20' Left A-Frame Hitch 1
13 | B5C0824P Bolt 1/2" x 1 1/2" 6
14 | LN5CO8P Locknut 1/2" 6
15 | NSC16P Nut 1" 2
16 | W16P Lockwasher 1" 2
17 | 10022 Bolt on Hitch 1
18 | BSC16120°P Bolt 1" x 7 1/2" 2
19 | 20004 Cross Plate 1
20 | 91025 9.5L x 6 ply c/w 6" Wheel Rim *
91026 9.5L x 6 ply c/w 8" Wheel Rim *
91027 1ML x 6 ply c/w 8" Wheel Rim *
* As Required
. Y,

03:05:02






LAURIER

TEM | PART NUMBER DESCRIPTION N2
1 91250 611 Spindle Main Axle & E£nd Wheel 2"x10"| 1
21252 611 Spindle Transport Wheel 2" x 14" 1
2 91090 611 Seal 1
3 91170 611 Inner Cone LM29749 1
4 91150 6117 Inner Race LM29710 1
5 91070 611 Hub 1
6 91060 Wheel Bolt 1/2" 6
7 91130 611 Outer Race LME7010 1
8 91110 611 Outer Cone LM&670438 1
9 91190 611 1" Washer 1
10 21.21.0 6117 1" Castlelated Nut 1
71 CP0O324 Cotter Pin 3/16" x 1 1/2" 1
12 91230 611 Dust Cap 1
13 91000 9.5L x 6 ply Tire 1
91001 1ML x 6 ply Tire (optional) 1
14 91050 15" x 8" x 6" Wheel Rim (optional) 1
91051 15" x 6" x 6" Wheel Rim 1
15 92005 Valve Stem
\ /

03:10:02



CENTRE TUBE

LAURIER

03:15:0I



LAURIER

(ITEM PART NUMBER DESCRIPTION N2
1 10015 Pin Hitch 1 1/4" x 7 1/2" 2
2 91700 Grease Nipple 1/8" straight 4
3 30003 Right Knuckle 1

30002 Left Knuckle 1
4 20020 Pin Knuckle 1 1/4" x 8 3/4" 2
5 CPO440 Cotter Pim /4" % 2 1/2" 6
6 HP 52 Hairpin Clip 3 1/4" 6
7 FW16P Flatwasher 1" 2
8 20023 Pin Cylinder Logk 1% x 7% 2
9 30001 Centre 8' 1
10 20084 Cylinder Swivel 2
11 20103 Cylinder 3 1/2" x 16" 2
90105 Cylinder 4" x 16" (optional) 2
12 CP0324 Cotter Pin 3/16" x 1 1/2" 4
13 91603 Pin Cylinder 1" x 3 3/4" 4
14 B8C1232P Bolt 3/4% x 2" Gr B. 2
15 20024 Cylinder Lock Z
16 LN5C12P Locknut 3/4" 2
_ y,

03:15:02



AUTO FOLD

LAURIER

03:20:0l



LAURIER

ITEM | PART NUMBER DESCRIPTION Ne
1 20062 Auto Fold 2
2 HPS 2 Hair Pim Tlap: 3 17/4M 2
3 10060 Cable Bracket Pin 2
4 BSCOB96P Bolt 1/2" x 6" 2
5 20045 Backing Plate 1
6 20065 Auto Fold Cable Bracket 1
7 92015 Thimble *
8 92014 Cable Wire Clamp 1/4" *
9 LN5C08P Locknut 1/2" 2
10 | 91812 10'7" Cable for 15' A-fFrame 1

91814 15'10"Cable for 20' A-Frame 1
11 91813 10'5" Cable for 15' A-frame 1

91815 15'8" Cable for 20' A-Frame 1
12 | 20061 Right Auto Fold Bracket 1
13 | 91400 Auto Fold Springs 2
14 | W12P Lockwasher 3/4" 1
15 | B5C1232P Bolt 3/4" x 2" 1
16 | NSC12P Nut 3/4" 1
17 | 20064 Auto Fold Cross Plate 1
18 20063 Auto Fold Lock Plate 1
19 | B5C1028P Bolt 5/8" x 1 3/4" 8
20 | w10p Lockwasher 5/6" 8
21 | N5C10P Nut S/8" 10
22 | 20060 Left Auto Fold Bracket 1
23 | 10059 Auto Fold Spring Plate 2

*As Required

y

03:20:02



LAURIER WING TUBE

03:25:0I



LAURIER

ITEM [PART NUMBER DESCRIPTION N2
1 B5C0824P Bolt 172% % I 142" 8
2 B5C0896P Bolt 1/2" x 6" 8
3 B5C12104P Bolt 3/4" x 6 1/2" Z
4 30008 Short Lift Arm *

30009 Long Lift Arm %
5 30004 8B' Wing Tube for 27 1/2' 2
30005 12'Wing Tube for 35 2
20026 13'"Wing Tube for 38 1/2° 2
30006 15'Wing Tube for 42 2
30007 17'Wing Tube for 45 2
20028 19'6" Wing Tube for 49 1/2°' 2
20029 207 Wing Tube for 52 2
20030 21'2" Wing Tube for 55° 2
20032 24'6" Wing Tube for 60 1/2°' 2
6 B5C08120P Bolt 1/2% % T 1/2" *
7 LN5CO08P Locknut 1/2" %
8 20045 Backing Plate 2
9 CPO440 Cotter Pin 1/4"™ x 2 1/4“ 2
10 | 20051 Pin Knuckle 1 1/4" x 7 1/4" 2
11 | 20046 Jack Plate c/w stub 2
12 (92022 Swivel Stabilizer Jack 2
13 [ NSC12P Nut 3/4" 4
14 191803 14' Cable *
91804 18' Cable *
91816 21" Cable *
91805 23" Cable )
15 [ B5C1232P Bolt 3/4" x 2" 2
16 | 20040 Cable Bracket 2
17 | 20039 Left Transport Wheel c/w 611 Hub 1
20089 Right Transport Wheel c¢/w 611 Hub 1
18 [91025 9.5L x 6 ply c/w 6" Wheel Rim *
91026 9.5L x 6 ply c/w 8" Wheel Rim *
91027 11L x 6 ply c/w B" Wheel Rim %
19 | 20038 End Wheel c/w 611 Hub 2
*As Required
\— J

03:25:02






LAURIER

(fTEM PART NUMBER DESCRIPTION N2
] 0103 Cylinder 3 1/2" x 16" 2
90105 Cylinder 4" x 16" (optional) 2
2 90601 1/2" Street Tee M-F-F- 2
3 90206 1/2" Hose 1/2" HB 1/2" MC x 60" 1
4 90551 1/2" Restrictor 1
9 950205 1/2" Hose 1/2" MB 1/2" MC x 51" 1
6 10034 Hose Clamp 1
@ LN5CO7P Locknut 7/16" 1
3 90207 1/2" Hose 1/2" MB 1/2" MB x 184" 1
9 90208 1/2" Hose 1/2" MB 1/2" MB x 204" 1
\— ,

03:30:02



20FT. A-FRAME HYDRAULICS

LAURIER

03:35:01



LAURIER

ITEM |PART NUMBER DESCRIPTION N2
1 10034 Hose Clamp 4
2 LNS5CO7P L.ocknut 7T7416% 4
3 90103 Cylinder 3 1/2" x 16" 2
90105 Cylinder 4" x 16" (optional) 2
4 90500 1/2" 90* Swivel Elbow (Restricted) 2
5 90217 1/2" Hose 1/2" MB 1/2" MB x 80" 2
6 90501 1/2" 90* Swivel Elbow Z
7 90216 1/2" Hose 1/2" MB 1/2" MB x 60" 1
8 90600 1/2" Street Tee F-F-F 2
9 30550 1/2" Flare Adaptor 2
10 90502 1/2" 90*% Street Elbow 1
11 90219 1/2" Hose 1/2" MB 1/2" MB x 58" 1
12 90400 1/2" Hydraulic Line x 132" 2
13 190202 1/2" Hose 1/2" MB 1/2" MJ x B4" 2
_ Y,

03:35:02



LAURIER 31/2"x 16" CYLINDER

03:40:01



LAURIER

ITEM | PART NUMBER DESCRIPTION Ne
1 NSCO6P Nut 3/8" 1
2 90620 Cylinder Clevis 3 1/2" cylinder i
3 CP0324 Cotter Pin 3/16" x 1 1/2" 2
4 HPS 2 Hair Pin Clip 3 1/4" 2
5 91603 Pin Cylinder 1" x 3 3/4" 2
6 92016 Allan Head Bolt 3/8" x 2" 1
7 90640 Cylinder Shaft 3 1/2" x 16" Cylinder 1
8 90680 Seal Kit 3 1/2" Cylinder 1
9 90660 Rod End Cap 3 1/2" Cylinder 1
10 90740 Tube 3 1/2" x 16" Cylinder 1
11 90700 Piston 3 1/2" Cylinder 1
12 90720 Piston Nut 3 1/2" Cylinder 1
1.3 90800 Tie Rod Nut 1/2" 8
14 90760 Anchor End Cap 3 1/2" Cylinder 1
15 90780 Tie Rods 3 1/2" x 16" Cylinder 4

90103 Cylinder Complete 3 1/2'" x 16" *

y

03:40:02



LAURIER 4" x 16" CYLINDER (OPTIONAL)

03:45:0l



LAURIER

rGEM

PART NUMBER DESCRIPTION N2
1 N5CO6P Nut 3/8" 1
2 90620 Cylinder Clevis 4" Cylinder 1
3 CPO324 Cotter Pin 3/16™ % 1 1/43% 2
4 HP52 Hair Pin Clip 3 1/4" 2
5 91603 Pin Cylinder 1" x 3 3/4" 2
6 92016 Allan Head Bolt 3/8" x 2" 1
il 90640 Cylinder Shaft 3 1/2" x 16" Cylinder 1
8 90682 Seal Kit 4" Cylinder 1
2 90665 Rod End Cap 4" Cylinder 1
10 90745 Tube 4" x 16" Cylinder 1
11 90704 Piston 4" Cylinder 1
1,2 90720 Piston Nut 4" Cylinder 1
13 90800 Tie Rod Nuts 1/2" 8
14 90762 Anchor End Cap 4" Cylinder 1
15 90780 Tie Rods 4" x 16" Cylinder 4

30105 Cylinder Complete 4" x 16" %

- y

03:45:02



LAURIER PACKER ASSEMBLY

03:50:0I



LAURIER

ﬁTEM PART NUMBER DESCRIPTION N2
1 30009 Long Lift Arm *
2 LN5CO8P Locknut 1/2" *
3 Bs5c08120pP Bolt 1/2% % 7 /2" *
4 30008 Short Lift Arm *
p) LNSCO7P Locknut 7/16" =
6 30012 6'1" Lift Arm Angle for 27 1/2' 2
30013 10'7"Lift Arm Angle for 35°' 2
30014 T1'7"Lift Arm Angle for 338 142" 2
30015 12'7"Lift Arm Angle for 42' 2
30016 15'7"Lift Arm Angle for 45 2
30017 17'1"Lift Arm Angle for 49 1/2°' 2
30018 17'10"Lift Arm Angle for 52°' 2
30019 20'7" Lift Arm Angle for 55°' 2
30020 22'7" Lift Arm Angle for 60 1/2° 2

7 UB075060 U-Bolt 7/16" x 3 1/8" x 3 3/4" *
8 91700 Grease Nipple 1/8" NPT Straight *
9 30010 Short Packer Hitch *
10 W12P Lockwasher 3/4" *
11 NS5C12P Nut 3/4" *
12 B5E127 2P Bolt 3/4" x 4 1/2" ®
13 BSCO756P Bolt 7/16" x 3 1/2" *
14 10044 Packer Collar *
15 10043 Packer Swivel Hitch ]
16 30021 Packer Overbrace 5' *
10067 Packer Overbrace 5 1/2' *
30022 Packer Overbrace 6' s}

17 30023 Left Hand Packer Coil 1 1/2" S° *
30024 Right Hand Packer Coil 1 1/2" 5°' *
30025 Left Hand Packer Coil 1 3/4" 5 *
30026 Right Hand Packer Coil 1 3/4" 5 *
10039 Left Hand Packer Coil 1 1/2" S 1/2° *
10040 Left Hand Packer Coil 1 3/4" 5 1/2! *
10041 Right Hand Packer Coil 1 1/2" S 1/2!' *
10042 Right Hand Packer Coil 1 3/4" 5 1/2' %
30027 Left Hand Packer Coil 1 1/2" &' *
30028 Right Hand Packer Coil 1 1/2" 6°' *
30029 Left Hand Packer Coil 1 3/4" 6! *
30030 Right Hand Packer Coil 1 3/4" &' *

18 30031 51 Packer Shaft *
10140 5 1/2' Packer Shaft *
30032 6" Packer Shaft *

19 92000 Pillow Block *
20 B5C0728P Bolt 7/16" x 1 3/4" *
21 FWO7P Flatwasher 7/16" i
22 91701 Grease Nipple 1/8" NPT x 90* *
23 10062 Packer Knuckle ¥*
24 30011 Long Packer Hiteh *

*As Required
\_ J

03:50:02



@

()

@




